PARTS LIST NO.

66036 - 9/1/86

PAGE
1of8

REPLACES
66036 - 9/1/85

POULAN® CHAIN SAW PARTS LIST

CHAIN SAW

& S25CVA

525 CVA
ONLY

/N WARNING

All repairs, adjustments and
maintenance not described
in the Operator’'s Manual
mustbe performed by

qualified service
personnel.

Breaker Point Ignition System
(see "Note below)

MODELS: S25DA

21
KEY PART KEY PART
NO. NO. QTY. | DESCRIPTION NO. NO. QTY. | DESCRIPTION
1 15183 1 Screw - 516 - 18 x 1-1/8 - Bar Clamp 25 48024 1 Drum and Sprocket Ass'y. - 6 tooth, 3/8 pitch
2 23864 2 Guide Plate 26 15074 1 Screw - 10 - 24 x 3/4 - Front Fan Housing
3 15149 1 Washer - Bar Clamp 27 11243 1 Fan Housing
4 11239 1 Bar Clamp (S25CVA) 28 44247 1 Bar 16" Sprocket Nose
5 15128 2 Screw - 8-32 x 3/4 - Coil Mounting 29 51222 1 Chain- 16" - (P1015-56)
6 - 1 Ignition 30 23378 1 Thrust Washer - Clutch
39088 | — Module - Ignition (includes 8, 9, 10 & 11) N 31 69232 1 Rope Kit
39022 | — Coil 3z 4268 1 Rope - Anchor
7 15126 1 Key - Flywheel (Also shown as #27, page 2) 33 42024 1 Handle - Starter
B | Akkhok 1 Lead - Stop Switch - See Service Ref. 3 34 15122 2 Screw - 10 - 24 x 1-1/8 - Rear Fan Housing
g 39026 1 Lead - High Tension (Bulk No. 8141) a5 3107 1 Bar Wrench
10 39071 1 Spring - Plug Connector 36 23345 1 Plate - Breaker Mtg.
11 39097 1 Boot - Spark Plug a7 39023 1 Breaker/Condenser Ass'y. (Incl. 39)
12 11198 1 Bar Clamp (S25DA) 38 15129 2 Screw - Breaker Mtg.
13 — 1 Flywheel Assembly (Incl. 13) 39 39024 1 Lead - Points to Coil
39111 — Solid State Ignition 40 23346 1 Cover - Breaker Points
39027 - Breaker Point Ignition DECALS
14 23817 2 Spring - Starter Dog A — 1 Decal - Bar Clamp
15 | 626605 1 Nut - 5116 - 24 - Flywheel N 26353 1 (S25CVA)
16 15127 1 Washer - Flywheel N 26841 1 (S25DA)
17 1724 1 Screw - 10 - 32 x 1/2 - Starter Pulley B - 1 Decal - Fan Housing
18 | 15428 1 | Washer-#10- Starter Pulley N 26842 (S25DA)
19 10356 471 Starter Pulley (Incl. 31) N 26253 (S25CVA)
20 42023 1 Spring - Starter NOT SHOWN
21 22079 1 Clutch Spider N— 66643 1 Operators Manual
22 23381 2 Clutch Springs N— 26858 —_ Decal - Replacement Bar & Chain
23 23379 2 Clutch Shoes — 1 Carton
24 23382 1 Clutch Plate N — 60829 — 525DA or S25CVA
— 60726 — S25DA or S25CVS with carrying case

NOTE: *Ignition

For Solid State System use Ignition Module (Key No. 6) and component parts.

For Breaker Point System use Coil (Key No. 6) and Breaker/Condenser Ass'y. {Key No. 37) and component parts.

+» = Part Change

* % % % % = Service Reference

N = New Part No.




PARTS LIST NO.
66036 - 9/1/86

REPLACES

PAGE

POULAN® CHAIN SAW PARTS LIST

20f8

66036 - 9/1/85

CHAIN SAW
MODELS: S25DA
& S25CVA

KEY | PART KEY | PART
NO. NG. QTY. | DESCRIPTION NO. NO. QTY. | DESCRIPTION
1 15135 1 Nut-B-szBaerustin? 30 19051 2 |*Seal
2 15134 1 Screw - 8- 32 x 1-7/8 - Fil. Hd. - Bar Adjusting 31 69185 1 Kit - Oil Vent Pin Replacement
3 23492 1 Pin - Bar Adjusting 32 15331 3 Spacer Cover - Type 1 only - Optional
4 23387 1 Spur - Optional 33 24204 1 Cover - Muffler - Type 1 only - Optional
5 15539 2 Screw - 10- 24 x 1/2 - Spur - Optional 34 15332 3 Locking - Nut - 8/32 - Type 1 only - Optional
6 15136 7 Screw - 10 - 24 x 3/4 - Crankcase 35 2615 2 Fitting - Discharge Line
T 10223 1 Crankcase Ass'y. (includes 1, 2,3, 16,29,30,31 & 44) 36 2464 2 Ferrule - 1/8" Tubing
8 22077 1 Connecting Rod Ass'y. includes 9 & 12 37 21013 1 Discharge Line - Oil Pump (Bulk 8115)
<] 1723 2 Screw - 8- 36 x 1/2 - Connecting Rod 39 23874 1 Qil Cap (incl. O-Ring)
10 15131 2 Retainer - Piston Pin 40 69035 1 Kit Muffler-Heat Shield (includes 24, 25, 32, 33 & 34) -
11 32018 1 Crankpin Rollers (Strip of 28) e Type 1only - Optional
12 32018 1 Piston Pin Bearing ~41 19043 1 |*Gasket- Cylinder
13 15189 1 Screw - 10 - 24 x 1-3/4 - Muffler Cover 42 1952 1 O-Ring
14 — 1 Cover - Muffler 43 1677 2 Washers - Cylinder
23589 —_ Ppe 1 N4 1674~ 2 Studs - Cylinder
26729 —_ ype ll —N-45 -} 19054 ——1 |*Gasket- Oil Pump Body
" 15 19049 1 |*Gasket - Carburetor Housing to Crankcase 46 =1 10178 1 Oil Pump Bod
e | 19044 1 |*Gasket -Crankcase —~47 ~r 23698 1 |*Filter - Pump Body
[~17 23485 2 Piston Rings 148 ~T 23699 1 Spring - Diaphragm
18 15187 1 Spacer - Muffler 49 1660 2 Nut-1/4-28- Oz inder
19 23591 2 Baffle - Muffler 50 2589 1 Waeight - Oil Pick Uj
20 23592 1 Screen - Muffler 51 21012 1 Oil Line (Bulk 8132?
21 1709 2 Screw - 12 - 24 x 5/8 - Muffler Body 52 23148 1 Intake Valve - Oil Pump
22 —_ 1 Body - Spark Arresting Muffler 53 24677 1 Spring - Oil Line Protector
23604 — Typel < 54 30005 1 Spark Plug
N 2671 | — ypell * 55 — 1 | Cylinder
~ 23 23484 1 Piston Ass'y. (incl. #10) 12072 — Solid State Ignition
24 15333 3 Screw 8 - 32 x 716 - Type | only - Optional do —— 11245 — Breaker Point Ignition
25 24203 1 Heat Shield - Type | only - Optional o 23356 1 Cap - Oil Pump
26 — 1 Crankshaft ‘57 23357 1 Plunger - Oil Pump
Solid State Ignition Z[7s8 19029 1 |*QuadRing - Plunger
22173 | — S25DA N 59 | 23358 1 | Spring-Oil Pump
22177 | — S25CVA _|~60 | 22124 | 1| Diaphr om
Breaker Point Ignition 61 15114 1 Tow-8- - Oil Pump Cover
22076 — S25DA 62 10177 1 Complete Pump Assembly
22103 — S525CVA 63 15137 2 Screw -8-32x 1 - Oil Pump
27 15126 1 Key - Flywheel (Also shown as #7, page 1) 64 19053 1 |*Gasket - Pump Body Cover
28 23354 2 Thrust Washer - Crankcase 65 11163 1 Cover - Qil Pump Assembly
29 32021 2 Bearing
» = Part Change N = New Part No.

¥ x ¥ ¥ ¥ = Service Reference
(*) Indicates Contents of Gasket Kit




PARTS LIST NO.

66036 - 9/1/86

PAGE
3o0f8

REPLACES

POULAN® CHAIN SAW PARTS LIST

CHAIN SAW
MODELS: S25DA

66036 - 9/1/85

& S25CVA

S25DA ONLY

Engine _4 n
Gasket Kit
KEY PART KEY PART
NO. NO. QTY. | DESCRIPTION NO. NO. QTY. | DESCRIPTION
[Sid 10123 1 Fuel Cap Ass'y *— 7 35 23362 1 Button - Oil Pump
4 11247 1 Fuel Tank Top 36 24672 1 Trigger
5 19047 1 |*Gasket-Fuel Tank =~ a7 23373 1 |*Boot- Throttle Wire
6 11143 1 Gas Tank Bottom a8 1636 < Screw - 1/4 - 20 x 5/8 - Carburetor Housing to C'case
7 15138 5 Screw-8-32 x 916 - Fuel Tank 39 23361 1 Push Rod - Oil Pump
8 15509 3 Screw - Pan Hd. Phillips 10 x 17 - Plastite 40 69023 1 Engine Gasket Kit (*Indicates Contents)
9 15037 2 Screws - Front Handlebar - Bottom 4 15146 1 Wave Washer - 19/64 x 7116 - Shutter
10 24049 1 Cap - Hand Guard 42 23841 1 Choke - Shutter
11 22223 1 Front Handlebar 43 |k kokok 1 Carburetor-See Service Ref. 5.
12 24089 1 Hand Guard 44 19045 2  |*Gasket-Carburetor
13 15151 1 Washer - Handlebar 45 23872 1 Spacer - Carburetor
14 1648 1 Screw - 1/4 - 20 x 1-1/4 - Front Handlebar - Top 46 15145 1 Pin - Trigger
15 2582 1 Switch - Start/Stop 47 23372 1 Throttle Rod
16 91878 1 |*Fuel Pick Up Ass'y. - See Service Ref. 4 48 23366 1 Reed
19 15152 2 Screw - 12 - 24 x 1-7/8 - Cylinder Shield - Rear 49 23367 1 Washer - #6 - Reed Stop
20 11147 1 Cylinder Shield 50 15139 1 Screw - Reed
21 1709 2 Screw - 12 - 24 x 5/8 - Cylinder Shield - Front 51 15257 1 Roundhead Screw - 10 - 24 x 1-3/4 - Carburetor
23 23376 1 Choke Knob 52 15256 1 Shoulder Screw - 10 - 24 x 1-3/4 - Carburetor
24 11558 1 Carburetor Cover - 53 23369 —{_ 1 Air Filter
- 25 19055 1 |*Carb. Cover Gasket (Optional) —— 54 11548 1 Handle and Carburetor Housing
26 15141 1 Screw - 1/4 - 20 x 3/4 - Handle to Fuel Tank - Rear 55 23388 1 *Dust Seal
27 15247 1 Screw (8 - 16 Phillips Plastite) DECALS
N28 69216 1 Line - Kit NA 26849 1 Decal - Handguard
29 15476 2 Screw - 8 - 32 x 1/2 - Handle to Fuel Tank - Front B Ty 1 Decal - Instruction
30 15144 1 Screw - 10 - 24 x 2-1/8 - Carburetor Cover v 25823 — (Type)
3 15147 1 Wave Washer - Choke Lever N 26853 -_ (Type li)
32 23876 1 Choke Lever
a3 15407 1 Screw -8-32 x 3/8 - Choke Lever
34 24111 1 Grip - Handle
w = Part Change

* % % % % = Service Reference

N = New Part No.




PARTS LIST NO,
66036 - 9/1/86 CHAIN SAW
e REPIACES POULAN® CHAIN SAW PARTS LIST MODELS: S25DA
40f8 66036 -9/1/85 & S25CVA

S25CVA ONLY

KEY PART KEY | PART
NO. NO. QTY. | DESCRIPTION NO. NO. QTY. | DESCRIPTION
1 15129 2 Screw - 8- 32 x 716 - Rear Mounting Spacer 40 15139 1 Screw -6-32 x 1/4 - Reed
2 26163 2 Cup - Isolator - See Service Ref. 1 41 15037 2 Screw - 10 - 24 x 5/8 - Front Handlebar - Bottom
3 15343 1 Spacer - Rear Mounting 42 23373 1 |*Boot Throttle Wire
5 24256 1 Isolator Mounting - Handle to Fuel Tank - 43 1636 3 Screw - 1/4 - 20 x 5/8 - Carburetor Housing to C'case
See Service Ref. 2. 44 24089 1 Handguard
5] 15036 2 Screw - 10 - 24 x 1/2 - Bracket to Fuel Tank 45 22182 1 Front Handle Bar
7 25541 1 Bracket - Isolator - Fuel Tank - See Service Ref. 2 46 15196 1 Screw - 1/4 - 20 x 1-1/2 - Front Handlebar - Top
B 10123 1 Fuel Cap Ass'y. (Incl. #9) 47 |k k kK 1 Carburetor See Service Ref. 5.
10 11235 1 Fuel Tank Top 48 23372 1 Throttle Rod
11 19047 1 * Gasket - Fuel Tank 49 23872 1 Spacer - Carburetor
12 11143 1 Gas Tank Bottom 50 18074 1 * Gasket - Carburetor Housing
13 15138 5 Screw - 8 - 32 x 9116 - Fuel Tank 51 15256 1 Shoulder Screw - 10 - 24 x 1-3/4 - Carburetor
14 91878 1 |*Fuel Pick-Up Ass'y. 52 15146 1 Wave Washer - Shutter
16 15152 2 Screw - 12 - 24 x 1-7/8 - Cylinder Shield - Rear 53 23841 1 Choke - Shutter
17 23599 1 Grip - Handle 54 23376 1 Choke Knob
18 2582 1 Switch Ass'y. - Start/Stop. 55 11238 1 Carburetor Cover
19 23585 1 Button - Oil Pump 56 19045 2 |"Gasket-Carburetor
20 11237 1 Handle 57 23369 1 Air Filter
22 11147 1 Cylinder Shield 58 15036 2 Screw - 10 - 24 x 1/2 - Bracket to Carb. Housing
23 1709 2 Screw - 12 - 24 x 5/8 - Cylinder Shield - Front 59 23388 1 |*Dust Seal
24 21014 1 Line - Fuel Pick-Up (Bulk No. 8133) 60 15257 1 Roundhead Screw - Carburetor
25 15476 2 Screw - 8- 32 x 1/2 - Handle to Fuel Tank - Front 61 15147 1 Wave Washer - Choke Lever
27 15509 3 Screw - #10 x 1" Plastite, Pan Hd. Phillips 62 23876 1 Choke Lever
28 23612 1 Isalator - Pad 63 15407 1 Screw - Choke Lever
29 24049 1 Cap - Handguard 64 11297 1 Carburetor Housing
30 15194 1 Screw - Top Front Handle 65 23586 1 Isolator Mounting - Handle to Carb.
N 23602 1 Isolator - Front Handle 66 15144 1 Screw - 10 - 24 x 2-1/8 - Carburetor Cover
a2 23603 1 Bracket - Front Handle 67 69023 1 Engine Gasket Kit (*Indicates Contents)
a3 1642 1 Lockwasher - Front Handle Bracket DECALS
34 15197 1 Nut - 1/4 - 20 - Front Handle Bracket A 26849 1 Decal - Handguard
35 23601 1 Trigger B - 1 Decal - Instruction
36 23594 1 Push Rod - Oil Pump v 25823 _— (Typel)
k0 15183 1 Pin - Trigger N 26853 - (Type )
38 23366 1 Reed
39 23367 1 Reed Stop

+ = Part Number Change
x ¥ ¥ ¥ » = Service Reference
N = New Part No.



PARTS LIST NO.
66036 - 9/1/86 CHAIN SAW
PAGE REPLACES POULAN® CHAIN SAW PARTS LIST MODELS: S25DA
50f8 | 66036-9/1/85 & S25CVA

A CARBURETOR ASSEMBLY HU-TO0B(# 347129)
Used on Models Date Code 1103051 and after.

See former Carburetor Assemblies elsewhere
in this Parts List.

KEY| ParTno. DESCRIPTION
1 34053 Idle Speed Screw
2 19045 *Flange Gasket
3 3784 Throttle Shutter Screw & Lockwasher
4 34063 Throttle Shutter
5 34134 Throttle Shaft & Lever
6 34052 Idle Mixture Screw
7 34059 High Speed Mixture Screw
8 34062 Throttle Return Spring
9 3429 Idle Mixture Screw Spring
10 3429 High Speed Mixture Screw Spring
11 34042 *Body Channel Welch Plug
12 34058 Intet Tension Spring
13 34043 *Diaphragm Gasket
14 34044 *Diaphragm
15 34045 Diaphragm Cover
16 3413 Diaphragm Ret. Screw & Lockwasher
17 34133 Pump Body Ret. Screw & Lockwasher
18 34132 Fuel Pump Body
19 34047 *Fuel Pump Gasket
20 34048 *Fuel Pump Diaphragm
21 3780 *Inlet Screen
22 34135 Throttle ShaftClip
23 3779 *Inlet Needle
24 34055 *Inlet Control Lever
25 3778 Inlet Fulcrum Pin Ret, Screw
26 34056 Inlet Fulcrum Pin
27 34136 Carb Repair Parts Kit
{*Indicates contents)

B. CHAIN BRAKE ASSEMBLY — KIT #69008

KEY | PART
NO. NO. aTy. DESCRIPTION
1 15174 1 Extension Spring Anchor Screw
2 15274 1 Anchor Screw Washer
3 23945 1 Extension Spring Anchor
4 15437 1 Retainer Ring
5 10376 1 | Bar Clamp Assy. (Incl. 1,2,3)
6 11839 1] Chain Guard Plate (Right)
7 48065 1 Drum & Sprocket Ass’y.
(61ooth - 3/8" pitch)
48043 1 | Drum&Sprocket Ass'y.
{9tooth - 1/4" pitch)
8 31094 1 Scrench

Decals
A I 24221 1 | Decal-Bar Clamp-Not Shown

&WAHNING: The effectiveness of a chain brake in reducing operator
injuries has not yet been fully determined. Therefore, Beaird-Poulan cannot
represent that a chain brake is an effective safety device to prevent or reduce
the hazard of injuries resulting from kickback. DO NOT ASSUME THAT THE
CHAIN BRAKE WILL PROTECT YOU IN THE EVENT OF A KICKBACK.
Instead, use the saw properly and carefully to avoid kickback. Proper
operation is outlined in the Operator's Manual. Repairs on a chain brake
must be made by qualified service personnel. Take your unit to the place of
purchase if purchased from a servicing dealer, or to the nearest Authorized
Master Service Dealer, or nearest Skil Service Center.




PARTS LIST NO.
66036 - 9/1/86

PAGE REPLACES
6of8 66036 - 9/1/85

POULAN® CHAIN SAW PARTS LIST

CHAIN SAW
MODELS: S25DA
& S25CVA

___A.CARBURETOR ASSEMBLY - WA-19 ( # 35002)

B. CARBURETOR ASSEMBLY - HU-10A ( # 34034)

Used on Models Serial Number #25669860 and after,
prior to Date Code 1103051.

29

No longer available as an assembly. Replace with #34129.
Used on Models prior to Serial Number #25669860.

%-) 17 Order individual parts from below.
\
e //,‘/"’ 3

DESCRIPTION

CARB
REPAIR
KIT

KEY PART
NO. NO.
1 35007
35003

3 35033

4 35034

5 35006
v 6 35106
7 35009

8 35012

9 35011
10 35135
1 35014
12 35015
13 35016
14 35035
15 35137
16 35021
17 35017
18 35036
19 35023
20 35168
ral 35047
22 35024
23 35053
24 35038
25 35027
26 35028
27 35042
28 35031
29 35049

KEY PART |QTY.
DESCRIPTION NO. NO. |REQ.
Clip-Throttle Shaft 4 34042 1
Cover-Metering Diaphragm 5 34043 1
Cover-Fuel Pump 6 34044 1
Shaft-Throttle 7 34045 1
Shutter-Throttie 8 anz 2
*Valve - Inlet Needle 9 19045 1
*Gasket-Fuel Pump 10 34047 1
*Gasket- Circuit Plate " 34048 1
*Gasket- Metering Diaphragm 12 34049 1
*Diaphragm - Fuel Pump 13 34051 4
*Diaphragm - Metering 14 34052 1
*Screw - Throttle Shutter 15 3429 1
Screw - Metering Lever Pin 16 34053 1
Screw - ldle Adj. 17 34054 1
*Screw - Circuit Plate 18 34055 1
Screw Assembly - Metering Cover 19 34056 1
Screw - Pump Cover 20 3778 1
Spring - High Speed Needle 21 3779 1
Spring - ldle Needle 22 3780 1
Spring - ldle Adj. Screw 23 34058 1
*Spring - Metering Lever 24 34056 1
Spring - Throttle Return 25 3429 1
Needle - High Speed Adj. 26 34069 1
Needle - Idle Adj. 27 34061 1
*Screen-Inlet 28 3783 1
*Pin-Metering Lever 29 3784 2
Plate - Circuit 30 34062 1
*Lever - Metering Nn 34063 1
Kwik Kit-Carb Repair 33 34064 1
{*Indicates Contents) L34 34136 1

*Body Channel Welch Plug
Diaphragm Gasket
*Diaphragm
Diaphragm Cover
Diaphragm Ret. Screw & Lockwasher
Flange Gasket
Fuel Pump Gasket
*Fuel Pump Diaphragm
Fuel Pump Body
Fuel Pump Body Ret. Screw & Lockwasher
Idle Mixture Screw
*|dle Mixture Screw Spring
*Idle Speed Screw
*Idle Speed Screw Spring
*Inlet Control Lever
*Inlet Fulcrum Pin
*Inlet Fulerum Pin Ret. Screw
*inlet Needle
*Inlet Screen
*Inlet Tension Spring
High Speed Mixture Screw
*High Speed Mixture Screw Spring
Nozzle Check Valve Assembly
Throttle Shaft & Lever
Throttle Shaft Clip
Screw & Lockwasher
*Throttie Return Spring
Throttle Shutter
*Carb Gasket Set

Carb Repair Parts Kit (*Indicates contents)




PARTS LIST NO.
66036 - 9/1/86 CHAIN SAW
PAGE REPLACES POULAN® CHAIN SAW PARTS LIST MODELS: S25DA
70f8 66036 - 9/1/85 & S25CVA

SERVICE REFERENCES

1. REAR ISOLATOR SYSTEM — Page 4

The Rear Handle Isolator System prior to Models Date Code # 1102532 is shown below:

10
KEYNO. PARTNO.  QTY. DESCRIPTION

20 11237 1 Handle

68 15036 2 Screw - Bracket to Fuel Tank

69 23598 1 Bracket - Isolator - Fuel Tank

70 23597 2 Isolator Mounts Handle to Fuel Tank
71 23611 1 Spacer - Rear Mounting

72 16192 2 Screw - Rear Mounting

2. ISOLATOR CUP — Page 4

The new Isolator Cup, Part No. 26163, is constructed to be used without the Isolator Ring.
The old Isolator Cup, Part No. 24255, requires Isolator Ring, Part No. 15344, as shown below:

CUP - ISOLATOR # 24255

N /,\
] X
e / | —
R'”:;;gg:mw / I——H!NG -1SOLATOR # 15344
/ > CUP - ISOLATOR # 24255
) / O

3. LEAD —STOP SWITCH — Page 1

Determine whether the ignition module requires a lead with a 3/16” or a 1/4” flag terminal by measuring the width of the tab

on the module. For a lead with a 1/4” flag terminal, order Part No. 39091. For a lead with a 3/16” flag terminal, order Part No.
39117.

ORDER LEAD #39091 ORDER LEAD #39117



PARTS LIST NO.
66036 - 9/1/86 S CHAIN SAW
TAGE EPLACES POULAN® CHAIN SAW PARTS LIST MODELS: S25DA
Bof8 66036 - 9/1/85 & S25CVA
SERVICE REFERENCES %

4. Fuel Pick-Up Assembly - page 3
Alarge number of units (S25DA - Type Il) were built with Fuel Pick-Up Assembly, Part No. 10700 plus asmall clamp. The clamp
is not servicable. If the clamp requires replacement, use Tie Strap, Part No. 24675. Install fuelline on pick-up assembly, then
install tie strap. Pull tie strap until tight. When servicing a unit with Fuel Pick Up Assembly, Part No. 91878, the clamp is
not required.

g FUEL LINE

FUEL PICK-UP
¥ ASSEMBLY #10700

5. Carburetor- pages 5and 6

For complete assembly, order Part Number 34129. For individual component parts, refer to the number stamped on the car-
buretor and order from the appropriate parts listing on pages 5 & 6.

Orderthe Poulan® Brand Service Manual (Part #6600) and the Weed Eater® Brand Service Manual
(Part #64687) for the latest service information. Both contain information for servicing individual
products including Service Procedure Manuals, Service Bulletins, Master Parts Price Lists, and
a complete file of lllustrated Parts Lists.



